FCC ID:BOUSA5225BT

APPLICATION FOR CERTIFICATION
On Behalf of

Philips Consumer Electronics Company

Digital Audio Player

Model Number Brand Name
SA5225BT/37 PHILIPS

Prepared for : Philips Consumer Electronics Company
3029 East Governor John Sevier Highway, Knoxville,
Tennessee, 37914, United States

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,
Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number :  ACS-F08159
Date of Test : Feb.19~29, 2008
Date of Report :  Mar.21, 2008

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT

TABLE OF CONTENTS
Description Page
FCC Test Report for Declaration of Conformity
1. SUMMARY OF STANDARDS AND RESULTS.......coiii i 1-1
1.1. Description of Standards and RESUILS ..........ccccveiiieiie i 1-1
2. GENERAL INFORMATION ...ttt saee e e s 2-1
2.1.  Description 0f DEVICE (EUT) ...iciiiiie i se sttt ee e ste e nneenneesnnenneas 2-1
2.2.  Tested Supporting SYStem DEtailS ........c.ccvciieieiiiiieiie e 2-2
0 T =11 - T | Y SR 2-3
2.4, Measurement UNCEMAINTY ......c.cccveieeieeiie e see e ste e se e s e s ae e be e te e te e ste e st e sneeeneeeseeesreesneesnaenneas 2-3
3. POWER LINE CONDUCTED EMISSION TEST ....ooiiiiiiie e 3-1
0t 11 =T [V o] 1T ] O 3-1
3.2.  Block Diagram Of TESE SEUUD ......cuviieeiieiee et e e e be e te e sre e sreesneeaneeeaennnes 3-1
3.3.  Power Line Conducted Emission TeSt LIMItS........cccceiiieiiieiiieiie e see e 3-1
3.4, Configuration OF EUT 0N TESE.....uiiiiiieiii ettt ae et te e ste e e e s e s e e nneannas 3-2
3.5, Operating Condition OF EUT ........cooiiiiii ettt et et e e nnes 3-2
N TR 11 A (1ol T [ S 3-2
3.7.  Power Line Conducted EmIission TeSt RESUILS ........ccceiveiieiieiie e se e 3-2
4, RADIATED EMISSION TEST ..ottt 4-5
O 11 =T [V o] 1T | U 4-5
4.2.  Block Diagram Of TESE SEUUD ......cuviieeiieieciie et ee et e e e e re e sreesreesneesneeeaennes 4-5
4.3.  Radiated EMISSION LIMIT.......ccouiiiiiiiciieie s ss ettt e e ee e sre e sreesneesneesreesnees 4-6
4.4, EUT Configuration 0N TESL.......ciiiiiiiieeiieeite e ste e see st e see s e e ste et e e st e e esteeste e sreesreesneesneeseesnnes 4-6
4.5, Operating Condition OF EUT .......ooiiiiiiii sttt et e e e nnees 4-7
T 11 A (1ol T [ SR 4-7
4.7.  Radiated EMisSioN TeSt RESUIS ........eciviiiiiiic et snes 4-7
5. CARRIER FREQUENCY SEPARATION TEST ...ooiiiii e 5-1
TS0 =TSt o U o] 1= ) SR 5-1
oI 111 0] 0= U oo SRS 5-1
TR T I TSt T 1SS 5-1
6. 20 DB BANDWIDTH TEST ..ooiii ittt et e e 6-1
TS0 I I~ TSt o U o] 1= ) SR 6-1
T 111 o 0] 0 =L oo PSR 6-1
TR T =TSt T 1L PSS 6-1
1. NUMBER OF HOPPING FREQUENCY TEST .....ociiiiiiiieeiic e 7-1
50 T I~ 1 o 1 o] 1= ) SR 7-1
A 111 o 0] 0 2= oo PSR 7-1
A T =TSt 11O 7-1
8. DWELL TIME TEST ittt ettt e et e e ae e e stb e e e se e e e baeeenneeesnneeean 8-1
S TR0 =TSt o U o] 1= ) SR 8-1
ST 111 o 0] 0 =L o SR 8-1
ST T - TSt ] USSR 8-1
9. MAXIMUM PEAK OUTPUT POWER TEST ... 9-1
TS0 =TSt o U o] =T ) SR 9-1
B 111 0] 0 =L oo PSR 9-1
TR T =TSt T 1SS 9-1
10. BAND EDGE COMPLIANCE TEST ..ottt 10-1
00 =T A =0 U] o =T o OSSR 10-1
O =TSt 1) {0 4 LA o] SRS 10-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



11.

12.
13.

FCC ID:BOUSA5225BT

TR TR I A = (T £ 10-1
IMIPE ESTIIMATION ..ottt ettt ettt e e e et e e e e s e e e e e et ee e e e s eeeeeeeensenn s 11-1
11.1. Limit for General Population / Uncontrolled EXPOSUIES ........ccccveieeieeiieeiieeiiesse e e sieesieesenesenes 11-1
11,2, ESHMALION RESUIT ...ttt ettt et e et ettt e e e e e se et a b et eteeesesassbereeeeeessesessrereeeeessrannes 11-1
DEVIATION TO TEST SPECIFICATIONS . ...ttt e e 12-1
PHOT OGRAPH ...ttt e e e ettt e e e e e e e et e e e e e e e ereeeeataaaeeees 13-1
13.1. Photos of Power Line Conducted EMISSION TEST......cccvvveiieeiiiieiiiiieeeeessseerrieeeeeessseerrrreeeeesssnnaes 13-1
13.2. Photos of Radiated EMISSION TESE.....ccciiiiieieriiiieeeisieeerre et e e e s s seeerarreereessssssrareeetesssssesrereeesesssesinns 13-2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FOC T BONISAS2 2581

Reg, No.: DAT-P-091/99-01

TE‘&-T REPORT CERTIFICATION

Applicant : Philips Consumer Electronics Company

Factory (1) E Success Bright Industries -Goodview

Factory (2) . Shenzhen Sang Fei Consumer Communications Co., Ltd
Factory (3) : Philips Ltd, Assembly Centre Hungary (PACH)

EUT Description Digital Audio Plaver

(AYMODEL NO. & Model _T\'um_t;é} Brand Name
BRAND NAME SAS225BT/AT PHILIPS

(13) SERIAL NO, 1 N/A
(CYPOWER SUPPLY . DC3.7V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2007

The device described aboveis tested by AUDIX TECHNOLOGY (SHENZHEN) CO.. 11D,
lo determine the maximum emission levels emanating from the device. The maxinmum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated nd
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTI s assumed full responsibility for the accuracy and completeness of these tests.
Also, this report shows that the Equipment Under Test (EUT) is to be technically compliont
with the FCC requirements.

This report applies to above tested sample only,  This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO.. LTD.

[Date of Test: Febh. 1929, 2008

Prepared by: Yﬂ \{5' L’Uﬂ‘!ﬂj/

YoYo Wang / Assistant

Reviewer: ||' : &_gf‘ .

~leeman-Hu-LSupenison (
i 4 R oy A 3
Audix Technology (Shenzheny Cu, Tid.
EMC & i & & 8 &

Stamp only for EMC L. Report
Signature: w o 3

Approved & Authorized Signer:

Ken Lu/ Deputy Manager

Andiv Technalogy (Shenzien) Ca., Lid, Report Noo AC5-FUE T34



FCC ID:BOUSA5225BT
page 1-1

1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Conducted Emission Test ANSI C63.4: 2003 PASS
DA 00-705
FCC Part 15: 15.247(d)
Radiated Emission Test ANSI C63.4: 2003 PASS
DA 00-705
Cartier F S tion Test FCC Part 15: 15.247(a)(1) PASS
arrier Frequency Separation Tes DA 00-705
_ FCC Part 15: 15.247(a)(1)
20 dB Bandwidth Test PASS
DA 00-705
Nurmber OF Hoboing F Test FCC Part 15: 15.247(a)(1)(iii) PASS
umber opping Frequency Tes DA 00-705
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time Test PASS
DA 00-705
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power Test PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance Test PASS
DA 00-705
MPE ESTIMATION FCC Part 2: 2.1093 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Description . Digital Audio Player
This product is a Digital Audio Player with Bluetooth function,
and it can transmit music to other Bluetooth Receiver. For detail
information please see the user manual of this product.

Model Number & : Model Number Brand Name
Brand Name SA5225BT/37 PHILIPS
The “X” used in the series model SA522X/YY represents 0 to 9.
All models included in this series models are identical in
electrical, mechanical and physical, constructions except with
different accessory (e g: FM radio earphone) and packaging used
and colour of cosmetic. The marking artwork of all models
included in these series model are exactly identical except with
different model number and various safety marking.
Except the following(s) : | Stroke number, Packaging and
memory size are differences /YY
/07 denote sales for U.S.A. and
the packaging in Blister type
/17 denote sales for Canada and
the packaging in Blister type
/37 denote sales for USA and
Canada and the packaging in
Blister type
Remarks: All series model do not by-back with the AC-DC
adaptor and plastic painting color as non-conductive
type.
Operation frequency : 2.402GHz-----2.480GHz

Operation Channel : 79Channels

Radio Technology :  Bluetooth

Antenna Assembly  :  1.7dBi(maximum)

Gain

Power Supply . Battery 3.7V or DC 5V form PC USB port, and the worst case is

DC 5V Form computer USB port in exploratory measurements,
So all the final test data below were only DC 5V recorded.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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Philips Consumer Electronics Company
3029 East Governor John Sevier Highway, Knoxville, Tennessee,
37914, United States

Success Bright Industries -Goodview

Dong Huan Road Central, San Yi Cun, Sha Jing Zhen, ShenZhen,
China

Shenzhen Sang Fei Consumer Communications Co., Ltd

11 Science and Technology Road, ShenZhen Hi-tech Industrial
Park, Nanshan District, ShenZhen, PRC

Philips Ltd. Assembly Centre Hungary (PACH)
Szekesfehervar Holland fasor 6. H-8000 Hungary

Unshielded, Detachable, 1.5m

Manufacturer: CommTech Technology Macao Commercial
Offshore Ltd.

M/N: SHE9700

Feb.19~29, 2008

Feb.18, 2008

Series Production

2.2.Tested Supporting System Details

2.2.1.Notebook
Manufacturer
M/N
Adaptor

2.2.2.RS232 Cable

Compaq
EVON410C

Manufacturer: DELTA ELECTRONICS INC.
M/N: ADP-60J)B

S/N: DND9937121108

Cable: Unshielded, Detachable, 4.0m

Unshielded, Detachable,1.5m

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
page 2-3

2.3.Test Facility

Site Description
Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber : Jun. 13, 2006 File on Federal
Communication Commission
Registration Number: 90454

3m & 10m Anechoic Chamber : Jan. 31, 2007 File on Federal
Communication Commission
Registration Number: 794232

EMC Lab. :Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr. 01, 2007
2.4.Measurement Uncertainty
No. Item Uncertainty Remark
1. | Conducted Emission Test 1.22dB
2. | Radiated Emission Test 3.14dB 3m Chamber
3. | Radiated Emission Test 3.18dB 10m Chamber
4. | RF frequency +0.5x10”
5. | RF power, conducted +3dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |[Test Receiver |Rohde & Schwarz|[ESHS10 [838693/001 |Dec.19, 07 |1 Year
2. |L.LS.N.#2 Kyoritsu KNW-407 |8-1636-1 May 11, 07|1 Year
3. |Terminator Hubersuhner 50Q No. 1 May 11, 07|1 Year
4. |RF Cable MIYAZAKI 5D-2W  |LISN Cable 1#|Jan.09, 08 |1/2 Year
5. |Coaxial Switch|Anritsu MP59B  |M55367 Jan.09, 08 |1/2 Year
6. |Pulse Limiter |Rohde & Schwarz|[ESH3-Z2 [100340 Jan.09, 08 |1/2 Year
3.2.Block Diagram of Test Setup
3.2.1.Block diagram of connection between the EUT and simulators
Test Receiver
| RS232 Cable
AC Mains €«——L.I.S.N. #2 Adaptor Notebook| Uss canie | EUT

(EUT: Digital Audio Player)

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB (uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.Digital Audio Player (EUT)

Model Number : SA5225BT/37
Serial Number - N/A

3.4.2.Support Equipment  : As Tested Supporting System Detail, in Section 2.2..

3.5.0perating Condition of EUT
3.5.1.Setup the EUT and simulator as shown as Section 3.2.

3.5.2.Turned on the power of all equipment.
3.5.3.Let the EUT worked in test mode (TX) and measured it.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N.#2). Please refer the block diagram of the test setup and photographs. Power
on the PC and let it work normally, we use a keyboard test soft ware, let EUT working
in test mode, then test it. Both sides of AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative
positions of equipment and all of the interface cables shall be changed according to
FCC Part 15C on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test results are reported on Section 3.7.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

The EUT with the following test modes was tested and selected (mode 1) to read Q.P
values and average values, all the test results are listed in next pages.

EUT: Digital Audio Player Model No. : SA5225BT/37

Test Date: Feb.20, 2008 Temperature: 23°C Humidity: 54%
The details of test modes are as follows :
Reference Test Data No.
No. Test Mode
VA VB
1. TX Mode #5 #6

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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i} NO& Ke Feng Road Block 32,

A U D I x Fhenzhen SciencedIndustry Park
Mantou, ShenzhenGuang dong, China,
Tel +86-T55- 26639495

Fac+BA-TA3- A48T
Postcode 518057

Data: 5 Hie: D'emnc 002DATA'Z003 ReportMPHILIPS\ACSS0OHO09.EMI (10}
a0 Level (dBuv) Date: 2008-02-20

FCC PART 15 C

\ FCC PART 15 C (AVG)

40
5
u.15 2 5 1 2 Li] 10 20 30
Frequency {(MHz)
Site no CATDIE Noo 1 Conduction Data no 5
Dis. ~ant . L KNT407 WA (la)
Limit JFCC PART 15 C
Enw ~In= ‘Temnp: 23" Humi:54% ESHS10 Enginesr - Jany
EUT Digital Audio Plaver M-W SAS225BTA37
Power Rating :DC 5V From PC 1Z20V-/600H=z
Test Hode Tex Mode
Hemo
LISH Cable Enis=sion

Ho Freaqg Factor Lo=s Reading Lewvel Limits Hargin Remark

1 0.21 0. .15 10.15 34 .88 45 18 g3 22 18 .04 QF

2 0.27 0.13 10.15 2Z8.22 38 B0 g1.14 22 .64 QF

3 0.36 0.10 10.14 23 .42 13 .66 58 .75 25 09 QP

E) 0.42 0.08 10.14 20.55 0. 77 57 .47 26 .70 QF

5 3.02 0.08 10.17 20.23 3048 56.00 25 52 QP

E 24 .48 0.55 10,24 13.8%9 24.78 g0.00 35,22 QF

Remarks: 1 Emnission Lewel=LISH Factor+Cable Loss+Heading.
2 It the awmerage limit 1= met when useing a quasi-peak detecktor .
the EUT shall be deemed to mes=t both limits and measurenent
Tith awerage detector is unnecessary.
Scan setting: 8kHz—14% 9kHz =tep(l00H=z) IF B-W 0. 2kHz Meas Time: 100ms=
150kH=z—308H=z =tep(l10kH=z) IF B+W 10kHz Hea=z Time:100m=
Final Setting. IF B-T SkHz Heas Tine: lzec

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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WO & Ke Feng Road Block 32,
SBhenzhen Scienced&Industry Park
Mantou, ShenzhenGuang dong, China,
Tel+86-T55- 26639405

FancH86-F55- 26632877

Fostcode 518057

Data:

i}

Lewel (dB
a0 evel (dBuv)

Hie: DYemc OZDATA'Z008 ReportMPHILIPS ACS30OHO0Y.EMI (10}

Date: 2008-02-20

\
\ |

FCC PART 15 C

FCC PART 15 C (AVG)

40
n.15 2 5 1 2 Li] 10 20 30
Frequency (MHz)
Site no CAUDIE No.l Conduction Data no i
Dis. ~Ant . — KNT407 VB (1)
Limit (FCC FART 15 C
Enw . ~In= Temnp: 23" Humi:54% ESHS10 Enginesr Jany
EUT Digital Audio Plaver H-N:SASZ225ET-37
Power Rating 'DC 5V From PC 1Z20V-/60H=
Test Hode Tex Mode
Hemo
LISH Cable Enis=zion
Ho Freaqg Factor Lo=s Reading Lewvel Limits Hargin Remark

1 0. .24 0.14 10 .15 30.23 40 .52 g2 11 21 58 QF

2 0.36 0.10 10.14 24.15 34389 58 .75 24 36 QF

3 0. 48 0.06 10.14 17 .24 27 44 5637 28 93 QP

4 2.93 0.08 10,17 1le.&57 26 .82 6. 00 29,18 QF

5 540 010 10 .20 11 .68 21 98 g0 00 3B 02 QP

E BE. .81 0,15 10,24 13.57 23 .98 g0.00 36.04 QF
Remarks: 1 Emizsion Lewel=LISHN Factor+Ceble Loss+Reading.

2. If the awverage limit i= met when useing a quasi-pealk detector .

the EUT =hall be deemed to meet both linits and measurenent
with average detector iz unnecessary.
Scan setting: 9kHz—149 9kHz =tep(l00Hz) IF B-W 0. 2kHz Mea=z Time:1l00ns

150kHz—-30HHz =ten(10kH=z) IF B/W 10kHz Hea= Time: 100ms

Final Setting:IF B-T 9kHz Heas Tine: l=sec

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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4. RADIATED EMISSION TEST
4.1.Test Equipment
The following test equipments are used during the radiated emission test:
4.1.1.For Anechoic Chamber
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |3#Chamber AUDIX N/A N/A Dec.20.07 |1/2 Year
2. |EMI Spectrum |Agilent E7403A MY42000106 [May 11, 07 |1 Year
3. |Test Receiver |Rohde & Schwarz|ESVS20 [830350/005 |Dec.19, 07 |1 Year
4.  |Amplifier HP 8447D 2944A04738 |Jan.09, 08 |1/2 Year
5. |Bilog Antenna |Schaffner CBL6111C 2598 Feb.21, 08 |1 Year
6. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |Jan.09, 08 |1/2 Year
7. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |Jan.09, 08 |1/2 Year
8. |RF Cable FUJIKURAw RG-55/U  |3# Chamber No.3 |Jan.09, 08 |1/2 Year
9. |RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 |Jan.09, 08 |1/2 Year
10. |Coaxial Switch |Anritsu MP59B M73989 Jan.09, 08 |[1/2 Year
Frequency rang: above 1000MHz
Item |Equipment |Manufacturer |[Model No.  |Serial No. Last Cal. Cal. Interval
1. |[Spectrum |Agilent E4446A MY 41440292 |May 11,07 |1 Year
2.  |Amp HP 8449B 3008A00863 |May 11,07 |1 Year
3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 |1.5 Year
4  |Antenna EMCO 3116 00060088 May 28,07 |1 Year
5. |HF Cable [Hubersuhne |Sucoflex104 |- May 11,07 |1 Year

4.2.Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

. RS232 Cable
AC Mains <4—— Adaptor Noteboo | uss cable EUT

(EUT: Digital Audio Player)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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4.2.2.1n Anechoic Chamber
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3METERS

EUT and
Support System

TURN TABLE |
(WOOD) 0.8 METER

1.5m(L)*1.0m(W)*0.8m(H) —>

GROUND PLANE

4.3.Radiated Emission Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB (uV)/m (Peak)
54.0 dB (uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.Digital Audio Player (EUT)

Model Number . SAb225BT/37
Serial Number o N/A

4.4.2.Support Equipment As Tested Supporting System Detail, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT as shown in Section 4.2.
4.5.2.Turned on the power of all equipment.
4.5.3.Let the EUT worked in test mode (TX) and tested it.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position and the worse case was found
when EUT in X position and all the final test data below were recoded in X position.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz.
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 1IMHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average
emission above 1GHz

The frequency ranges from 30MHz to 10"harmonic (25GHz) are checked.

The test modes (TX Mode) are tested in Anechoic Chamber and all the scanning
waveforms are reported with antenna in horizontal and vertical polarization on Section
4.7.

4.7.Radiated Emission Test Results

PASS.
The frequency range from 30MHz to 1000MHz and above 1GHz. is investigated.
Please see the following pages.

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 120kHz RBW below 1GHz and a Peak and Average
detector with LMHz RBW above 1GHz,

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 300kHz VBW below 1GHz and a Peak detector with
1MHz VBW above 1GHz, A average detector with 10Hz VBW above 1GHz

The radiated emissions from 18GHz to 25 GHz were Peak measured and complied with
average limits, so the average level was deemed to meet average limits.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



Test Date: Feb.19~29, 2008

Temperature: 24°C

The details of test modes are as follows :

FCC ID:BOUSA5225BT

Humidity: 56%

page 4-8

Test | Frequency Reference Test Data No.
Test Mode - -
Mode|  (MHz) Horizontal | Vertical
1. 30~1000 Tx Mode #36 #35
2. #1(P), #3(P),
Tx 2402MHz 42(A) SA(A)
3. ~ #7(P), #5(P),
1000~18000 Tx 2441MHz #8(Av) #6(Av)
4. #9(P), #11(P),
Tx 2480MHz #10(Av) | #12(Av)
5. Tx 2402MHz #34 #35
6. |18000~25000 Tx 2441MHz #37 #36
7. Tx 2480MHz #38 #39

Note: “P” means “peak”, “Av” means “average”

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
page 4-9

i) MNo.a Ee Feng Road,Bl;ck 52,
| I Ix ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-26633435
Fax:+86-755-26632877
Postcode: 513057

Data: 36 Hile: D:2008 Report Data'P'PHILIPS ACS3OHO0Y.EMI (38)
a0 Level {dBu/im) Date: 2008-02.21
FCCPART15 C
|
|
—I 5
40 7 7 7
0 30 224. 418. 612, B06. 1000
Trace: (Discrete) Fredquency (MHz)
3ite no. : 3 Chawber Radiation Data no. HEmGh i
Dis. / Ant. o dm 2595 Ant. pol. : HORIZCMTLL
Limit : FCCO PARTIS C
Ermwvs. / In=s. 1 24+%C/EA% E3VIZ0 Engineser : Jamy
EUT ! Digiral hudio FPlayer M/M:SLEZZ25BT/37
Fower Rating : DC &YV Frow PC 120V/60H=
Test Mode i T=x Mode
Ant. Cabhle Ewi==sion
Fred. Factor Loss Feading Level Limits Margin Remark
[MH=) [ clE/ ) [ AER) (AR (ABUY/m)  (ARUY/ ) | AR
1 254,14 13.38 1.559 15.76 30.73 46,00 15.27 QF
2 397.63  1A.4Z2 1.85 17.82 36.09 45.00 9.91 QP
3 453.89 17.13 1.55 17.25 J6.34 46,00 9.66 QF
4 BRT.29 20.50 Z.29 14.35 3714 4h.00 .66 [w] s
5 B75.84 ZZ.76 z.59 13.44 18.79 46.00 7.21 QF
] 900,08 22.90 Z.52 11.05 Ja.51 46,00 9.49 QF

Eemark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewels thart are 20dB belowm the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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i) MNo.a Ee Feng Road,Bl;ck 52,
| I Ix ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-2665359495
Fax:+86-755-26632877
Fostcode: 515057

Data: 35 File: D:'2008 Report DatalPPHILIPS ACSIOHO09.EMI (38)
80 Level {dBul/im) Date: 2008-02-21

FCCPART15 C

| | ”

030 224. 418. 612, B806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. 1 3# Chawber Radiation Data no. : 35
Di=s. / Lnt. : dm 2538 Int., pol. @ VERTICLL
Limit i FCCO PARTIS C
Emv. / In=. 1 24FC/ERE ESVSZ0 Engineer @ Jawy
EUT : Digital hudio Player M/M:3L5Z2Z5EBT/37
Fower Rating : DC 5V From PC 120V/60H=z
Test Mode 1 Tx Mode
Lnt. Cable Emis=ion
Fred. Facror Loss Reading Lewvel Liwirs Margin Rewark
[MH=) [dE/m) (dE) [ABuW) (dBuv,/m] (dBuVW/m) | B
1 101.783 10.68 1.09 21.54 33.31 43 .50 10.19 QP
2 397.63 1hA.8Z2 1.55 16.70 34.97 46.00 11.03 2F
3 GR3. 35 20.45 Z.15 15.15 37.84 4h.00 g.16 [w] s
4 797,27 Z1.86 Z.63 1z .23 J6.72 46.00 9.z28 QF
5 Ba3.23 :Z2.80 Z.65 12 .25 I7.76 46.00 5.24 QF
fi 231.13 Z2Z3.A4 z2.73 12 .16 36.63 4h.00 7.47 [w] s

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewels that are 20dB below the official
limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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m Ho.6 Ee Feng Road,Bl;ck 52,
| l IX Shenihen 3Jcience & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+836-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 1 File: D:2008 report datalPACS8QH009-1.EMI {47)
120 Level {dBuy/m) Date: 2008-02-19
FCC PART 15C PEAK
60
2
1 WM.N

0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. : 1
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. : 23+%C/54% Engineer : Jamy
EUT : Digital Audio Player M/N:3AS2Z5BT/37
Fower Rating: DC 5V
Test Mode : T Z402MHz
Ant. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[{MH=z) {dE/m) (dE] (dE) {dBu¥V) (dBu¥V/m) (dBuV/m) {dB)
1 1601.33 25.91 5.46 35.66 42.17 37.88 74.00 36.12 Peak
2 4504.00 33.98 10.53 34.50 32.43 4z .49 74.00 31.56 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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FCC ID:BOUSA5225BT
page 4-12

Ho.6 Ee Feng Road,Bl;ck 52,
Shenihen 3Jcience & Industry Park
HNoutou, Shenzhen, GuangDong, China
Tel:+836-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 2 File: D:2008 report dataP'\ACS8QH009-1.EMI {47)
Level {dBu/m) Date: 2008-02-19
100
FCC PART 15C AV
50
2
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamwber Data no. : 2
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZONTAL
Limit : FCC PART 1E8C AV
Env. / Ins. : 23+%C/54% Engineer : Jamy
EUT : Digital Audio Player M/N:3AS2Z5BT/37
Fower Rating: DC 5V
Test Mode : T Z402MHz
Ant. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[{MH=z) {dE/m) (dE] (dE) {dBu¥V) (dBu¥V/m) (dBuV/m) {dB)
1 1601.33 25.91 5.46 35.66 35.43 31.14 54.00 22.886 Lverage
2 4504.00 33.98 10.53 34.50 29.4Z2 39.43 54.00 14.57 Lverage

1.
2.

Femarks: Emission Lewvel=

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159

Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission lewvels that are Z0dE below the official



FCC ID:BOUSA5225BT
page 4-13

m No.6 EKe Feng Road,Bl;ck 52,
| l IX ShenZhen 3cience & Industry Fark
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+586-755-26632877
Postocode: 518057

Data: 3 File: D:2008 report datalPACS8QH009-1.EMI {47)
120 Level (1Buvim) Date: 2008-02-19
FCC PART 15C PEAK
60
2
1 W
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. H ]
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23+%*C/54% Engineer : Jamy
EUT : Digital Audio Player M/MN:3AS5225BT/37
Power Rating: DC 5V
Test Mode : TE 2402NH=z
Ant. Cakhle Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 1601.33 25.91 5.46 35.66 42.19 37.90 74.00 36.10 Feak
2 4504.00 33.98 10.53 34.50 31.96 41.97 74.00 32.03 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
page 4-14

@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-266359495-7
Fax:+586-755-26632877
Fostcode: 518057

Data: 4 File: D:'2008 report datalMACSS8QHO09-1.EMI {47)
Level {dBuvim) Date: 2008-02-19
100
FCC PART 15C AV
50
2
1
0 1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Iata no. 4
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / In=s. : 23%C/54% Engineer : Jamy
EUT : Digital Audio Player M/N:3AS225BT/37
Power Rating: DC &5V
Test Mode : TE 2402MH=z
Ant. Cakble Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 1601.33 25.91 E.46 35.66 37.37 33.08 E4.00 20.92 Iverage
2 4504.00 33.958 10.53 34.50 28.75 358.76 S54.00 15.24 Lverage

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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m No.6 EKe Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 5168057

Data: 7 File: D:2008 report datalPACS8QHO09-1.EMI {47)
Level (dBuV/m) Date: 2008-02-19
120
FCC PART 15C PEAK
60
2
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. : 7
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. : 23+%*C/54% Engineer : Jamy
EUT : Digital Audio Player M/MN:3AS5225BT/37
Power Rating: DC 5V
Test Mode : TE 2441NH=z
Ant. Cakble Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 1627.33 26.09 5E.50 35.64 42.52 358.47 74.00 35.53 Peak
2 4552.00 34.16 10.57 34.48% 33.51 43.76 74.00 30.24 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission levels that are 20dbE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
page 4-16

@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 518057

Data: 8 File: D:'2008 report datalPACSS8QHO09-1.EMI {47)
Level {dBuvim) Date: 2008-02-19
100
FCC PART 15C AV
50
2
1
0 1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. : 8
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*%*C/54% Engineer : Jamy
EUT : Digital Audioc Player M/N:SAS225BT/37
FPower Rating: DC 5V
Test Mode : T 2441MH=z
Ant. Cakhle Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 1627.33 26.09 E.50 35.64 37.16 33.11 5E4.00 20.89 Iverage
2 4552 .00 34.16 10.57 34.45 25.56 35.561 54.00 15.19 Iverage

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission levels that are 20dbE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
page 4-17

m No.6 EKe Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Fostcocode: 518057

Data: 5 File: D:12008 report datalP\ACS8QHO09-1.EMI {47)
120 Level {dBuV/m) Date: 2008-02-19
FCC PART 15C PEAK
60
-
q ww}ﬂwwwm“

U1ﬂﬂﬂ 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. : 5
Di=s. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : Digital Audio Player M/N:SAS5225BT/37
Power Rating: DC &5V
Test Mode : TE 2441MH=z
Ant. Cakhle Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) {dE/m) (dB) (dB) {dBuV) (dBuV/m) (dBu¥V/m) [dB)
1 1627.33 26.09 5.50 35.64 43.25 39.20 74.00 34.80 Peak
2 4882.00 34.16 10.57 34.48 32.46 42.71 74.00 31.29 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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m No.6 EKe Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 5168057

Data: 6 File: D:2008 report datalPACS8QHO09-1.EMI {47)
Level (dBuV/m) Date: 2008-02-19
100
FCC PART 15C aY
50
1 2
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. HE-
Dis. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23+%*C/54% Engineer : Jamy
EUT : Digital Audio Player M/MN:3AS5225BT/37
Power Rating: DC 5V
Test Mode : TE 2441NH=z
Ant. Cakble Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 1627.33 26.09 5E.50 35.64 41.97 37.92 54.00 16.08 lverage
2 4552.00 34.16 10.57 34.48 29.3Z2 39.57 54.00 14.43 Iverage

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission levels that are 20dbE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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m No.6 EKe Feng Road,Bl;ck 52,
| l IX ShenZhen 3cience & Industry Fark
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+586-755-26632877
Postocode: 518057

Data: 9 File: D:\2008 report dataP'ACS8QH0O09-1.EMI {47)
120 Level (dBuvim) Date: 2008-02-19
FCC PART 15C PEAK
60
2
1 W
e e

1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. HE=
Di=s. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23+%*C/54% Engineer : Jamy
EUT : Digital Audio Player M/MN:3AS5225BT/37
Power Rating: DC 5V
Test Mode : TE 2480NH=z
Ant. Cakhle Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥V/m) {dE]
1 1653.33 Z26.18 5.57 35.61 42.63 35.77 74.00 35.23 Feak
2 49¢60.00 34.358 10.59 34.46 33.53 44,04 74.00 29.96 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
page 4-20

m No.6 EKe Feng Road,Bl;ck 52,
| l IX ShenZhen 3cience & Industry Fark
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+586-755-26632877
Fostcocode: 518057

Data: 10 File: D:2008 report datalP\ACS8QHO09-1.EMI {47)
100 Level (dBuv/m) Date: 2008-02-19
FCC PART 15C AV
50
’ 2
U1ﬂﬂﬂ 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Iata no. : 10
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZOMNTALL
Limit : FCC PART 15C AW
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT : Digital Audioc Player M/N:SAS225BT/37
FPower Rating: DC 5V
Test Mode : TE 2480MH=z
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥/m) {dE]
1 1653.33 Z6.18 5.57 35.61 40.57 36.71 S54.00 17.29 Lverage
2 4960.00 34.35 10.59 34.46 27.52 358.03 54.00 15.97 Lverage

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
page 4-21

m No.6 EKe Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 518057

Data: 11 File: D:2008 report datalP\ACS8QHO09-1.EMI {47)
Level {dBuv/m) Date: 2008-02-19
120
FCC PART 15C PEAK
60
2
1 WW'
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. : 11
Dis. / ILnt. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*%*C/54% Engineer : Jamy
EUT : Digital Audio Player M/N:SAS5225BT/37
FPower Rating: DC 5V
Test Mode : TE 2480MH=z
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[{MHz) {dE/m) (dE) (dE) {dBuV) (dBuV/m) (dBu¥/m) {dE]
1 1653.33 26.18 5.57 35.61 43.71 39.85 74.00 34.15 Feak
2 49¢60.00 34.358 10.59 34.46 32.851 43.32 74.00 30.68 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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@M No.6 EKe Feng Road,EBl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, GuangDbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26632877
Fostcode: 518057

Data: 12 File: D:'2008 report datalPACSS8QHO09-1.EMI {47)
Level (dBuvim) Date: 2008-02-19
100
FCC PART 15C AV
50
1 2
0 1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
Site no. : RF Chamber Data no. : 12
Di=s. / Ant. : 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*%*C/54% Engineer : Jamy
EUT : Digital Audio Player M/N:SAS225BT/37
FPower Rating: DC 5V
Test Mode : TX 2480MH=z
int. Cakble Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) (dB/m) (dE) (dE) {dBuv) [(dBuV/m) {dBuV/m) {dE]
1 1653.33 26.18 5.57 35.61 43.20 39.34 54.00 14.66 Lverage
2 4960.00 34.35 10.59 34.46 29.31 39.82 54.00 14.15 Iverage

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission levels that are Z20db below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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@ No.& Ke Feng Road,Bl;ck 52,
| l IX ShenZhen Science & Industry Park
MNoutou, 3henzZhen, Guanglong, China

Tel:+56-755-2Z6639495-7
Fax:+86-755-26632877
Fostcocode: 518057

Data: 34 File: D:2008 report data™MACS8QHO09-1.EMI (47)

100 Level (dBuv/m) Date: 2008-02-29

FCC PART 15C AW

B P TR ST S VO P TR T T

18000 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
3ite no. : RF Chamher Data no. @ 34
Dis. / Ant. : 3m Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AW
Env. / In=. : Z3%C/54% Engineer : Jamy
EUT : Digital Audio Player M/N:SASZZ25BT/37
Power Rating: DC 5V
Test Mode : TX Z40zZMHz
Data: 35 File: D:'2008 report dataMACSEQHO09-1.EMI (17)
100 Level (dBuv/m) Date: 2008-02-29
FCC PART 15C AY
60

WWM«WWW

1]

18000 19400, 20800, 22200, 23600. 25000

Frequency {MHz)

Jite no. : RF Chawher Data no. 1 35

Dis. / Ant. : 3m Ant. pol. : VERTICAL

Limit : FCC PART 15C AV

Env. / Ins. : Z3*%C/54% Engineer : Jamy

EUT : Digital Audio Player M/M:SASZZSBTA37

Power Rating: DC 5V

Test Mode : TX Z40ZMH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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o] MNo.6 KEe Feng FRoad,Bl;ck 52,
| I IX SheniZhen Z3cience & Industry Park
Noutou, ShenZhen, Guanglbong, China

Tel:+86-755-26639495-7
Fax:+86-755-Z6632877
FPostcode: 518057

Data: 37 File: D:'2008 report datalPACS8QHO09-1.EMI (47)
100 Lewvel (dBuvim) Date: 2008-02-29
FCC PART 15C AW
50

WWMAWWWWW

1]

18000 19400. 20800. 22200, 23600, 25000
Fregquency (MHz)

Site no. : RF Chamber Diata noa. D 37
Dis. / Ant. : 3m int. pol. : HORIZCHTAL
Limit : FCC PART 15C AV
Enwv., / In=. : 23*%C/54% Engineer : Jamy
EUT : Digital Audio Plaver M/M:3ASZZSEBT/37
Power Rating: DC SV
Test Mode : TE Z441MH=

Data: 36 File: D:2008 report dataiP\ACSBOHO09-1.EMI (47)

100 Level {dBuvim) Date: 2008-02-29

FCC PART 15C AV

SDWWMWWWWWWMW

0 18000 19400, 20800. 22200, 23600, 25000

Frequency (MHz)

Site no. : RF Chawnber Data no. HE 1

Dis. / Ant. : 3m int. pol. : VERTICAL

Limit : FCC PART 15C AV

Env., / In=. @ Z3*C/54% Engineer : Jamy

EUT : Digital Audio Player M/MN:3AS2Z5BT/37

Power Rating: DC SV

Test HMode : TX <Z441MH=z

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT
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o] MNo.6 KEe Feng FRoad,Bl;ck 52,
I l IX SheniZhen 3cience & Industry Park
Noutou, ShenZhen, Guanglbong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Pastcode: 518057

Data: 38 File: D:2008 report dataP'ACS8AHO09-1.EMI (47)

100 Level (dBuyim) Date: 2008-02-29

FCC PART 15C AW

SDWWMMWM

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

S3ite no. : RF Chamber D'ata na. 1 38
Di=. / Ant. : 3m Ant, pol. : HORIZCOMTAL
Limit : FCC PART 15C AV
Enwv., / In=. : 23*%C/54% Engineer : Jamy
EUT : Digital Audio Player M/M:3AS52Z5ET/37
Power Rating: DC SV
Test Mode : TE Z480MH=

Data: 39 File: D:'2008 report dataMACSEQHO09-1.EMI {17)

100 Level {dBum) Date: 2008-02-29

FCC PART 15C AW

e P Pt Ao i S

1]

18000 19400, 20800. 22200, 23600. 25000

Frequency {(MHz)

Jite no. : RF Chawher Data no. 1 39

Dis. / Ant. : 3m Ant. pol. : VERTICAL

Limit : FCC PART 15C 4V

Env. / In=. @ Z3%C/54% Enginesr : Jamy

EUT : Digital Audio Player M/M:3ASZZS5BETA37

Power Rating: DC 5V

Test Mode : TX Z450MH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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Conducted emission test data:
Test Frequency: 2402MHz
5 Agilent L Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search

WISY Pk-Pk Search

Amplitu

Mkr 5 CF

More
1of 2

Amplitude

Y Axis Units,
dBpl

Ref Lvl Offst
8.6 dB

Corrections»

Ext Amp Gain
.88 JdB

Amplitu

Atten Step
2dB 1adB

More
2of 3

Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1of 2
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Test Frequency: 2441MHz
# Agilent L [ Marker

Select Marker

Normal

1

Delta

Delta Pair
(Tracking Ref)
Fef a

Span Pair

Span Center
Off

More
1of2

Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Fef a

Span Pair

Span Center
Off

More
1of2

Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1of2

File Operation Status. A:\$CRENG57.GIF file saved
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Test Frequency: 2480MHz
%  Agilent L Peak Search

. Next Peak

Next Pk Right

Next Pk Left

Min Search

WSY Pk-Pk Search

Amplitu

Mkr 3 CF

More
1of2

Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Fef a

Span Pair

Span Center
Off

More
1of2

Peak Search

Next Peak
Next Pk Right

Next Pk Left

,
a b i

Min Search
Pk-Pk Search

Mkr 3 CF

More
1of2
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CARRIER FREQUENCY SEPARATION TEST
5.1.Test Equipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable [Hubersuhne |Sucoflex104 |- May 11, 07 |1 Year

5.2.Test Information

EUT: Digital Audio Player
M/N: SA5225BT/37

Test Date: Feb.29, 2008
Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247(a)(1)

Test mode: TX (Hopping on)
Test Frequency: Low: 2402MHz  Mid: 2441MHz  High: 2480MHz
Test By: Jamy
5.3.Test Results
CH Channel separation Limit Conclusion
>the 20dB Bandwidth or 25kHz
Low 1MHz . . PASS
(whichever is greater)
. >the 20dB Bandwidth or 25kHz
Mid 983kHz i i PASS
(whichever is greater)
) >the 20dB Bandwidth or 25kHz
High 993kHz ) i PASS
(whichever is greater)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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Test Frequency: 2402MHz
% Agilent L [ Marker

a Mkrl 1.8

| Select Marker

1.000000 MHz
0.13 dB

Normal

Delta

Delta Pair

(Tracking Ref)
Ref a
Span Pair
Span Center

off

More
1of 2
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Test Frequency: 2441MHz
Agilent L | Marker

Select Marker

dBm #Atte

Marker a

983.800 kHz
8.27 dB

Normal

Delta

Delta Pair

(Tracking Ref)
Ret ry
Span Pair
Span Center

Off

More
1of 2
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Test Frequency: 2480MHz
Agilent _ L | Marker

a Mkrl

3 dBrm A Select Marker

‘[Marker a
993.000 kHz
0.35 dB

Normal

Delta

Delta Pair
(Tracking Ref)
Ret ry

Span Pair
Span Center

Off

More
+UBH 300 1of 2
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20 DB BANDWIDTH TEST
6.1.Test Equipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 [May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable [Hubersuhne |Sucoflex104 |- May 11, 07 |1 Year

6.2.Test Information

EUT: Digital Audio Player
M/N: SA5225BT/37

Test Date: Feb.29, 2008
Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247(a)(1)

Test mode: TX (Hopping off)

Test Frequency: Low: 2402MHz ~ Mid: 2441MHz  High: 2480MHz

Test By: Jamy

6.3.Test Results
CH 20dB Bandwidth (kHz) Limit (kHz) Conclusion

(Low) 947 PASS
(Mid) 937 PASS
(High) 930 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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Test Frequency: 2402MHz
# Agilent L [ Marker

Select Marker

dBm #Atten

Marker a
947.800 kHz Normal
-8.59 dB -
Delta
Delta Pair

(Tracking Ref)
Fef a

Span Pair

Span Center

#YBH 1y

Amplitude

off

More
1of2
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Test Frequency: 2441MHz
#  Agilent L [ Marker

Em ; Select Marker

Marker a
937.800 kHz Normal
0.58 dB -
Delta
Delta Pair

(Tracking Ref)
Fef a

Span Pair

Span Center
Off

More
1of2
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Test Frequency: 2480MHz
= Agilent L [ Marker

Select Marker

dBm #Atten ¢

2 3 4
Marker a
930.800 kHz .
ormal
Delta
Delta Pair

(Tracking Ref)
Fef a

Span Pair

Span Center
Off

More
1of2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159



FCC ID:BOUSA5225BT

page 7-1

NUMBER OF HOPPING FREQUENCY TEST
7.1.Test Equipment

Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 [May 11, 07 |1 Year

2.  |Amp HP 8449B 3008A00863 [May 11, 07 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year

4. |HF Cable [Hubersuhne |Sucoflex104 |- May 11, 07 |1 Year
7.2.Test Information

EUT: Digital Audio Player

M/N: SAL225BT/37

Test Date: Feb.29, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.247(a)(L)(iii)

Test mode: TX (Hopping on)
Test Frequency: From 2402MHz to 2480MHz
Test By: Jamy

7.3.Test Results

Number of channel

Li

mit

Conclusion

79

>=15

PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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% Agilent L Marker

Select Marker
1 2 3 4

#Atten @ dB

Normal

(I i |"|||1|‘11 "I|I'1|[‘||1|1"||1 nr
| ||| AT ' i
fu”thuWMhbhHhhthLJUU”UH“|M“UUHH”M““UU Delta

Delta Pair
{ Tracking Ref)
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Span Pair
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# I|_|I E: H

Off

More
1 of 2
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#Atten B dB n 159|e;t ngkez
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a]a.mplnlqﬂlnll AhnnT AT AT AT ] B
| ||1|]| g |"[I i || L | |,.I l.l ||]|]-4| II|| |||| I| ||' | "]l.ul |L|| I|| || I ||| |r | | ]| it I” ||| |] |.I| Delta
I Delta Pair
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More
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DWELL TIME TEST
8.1.Test Equipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable [Hubersuhne |Sucoflex104 |- May 11, 07 |1 Year

8.2.Test Information

EUT: Digital Audio Player
M/N: SA5225BT/37

Test Date: Feb.29, 2008
Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247(a)(1)(iii)

Test mode: Transmitting, Hopping off
Test Frequency: Normal
Test By: Jamy

8.3.Test Results

This system hopping 50,25,17 hops in any 5s, and for each hop it transmit 2 pulses, the
pulse dwell are 440us, 1.1775ms, 3.027ms, so the dwell times are:

DH1: 50/5*31.6*0.440=139.04ms
DH3: 25/5*31.6*1.775=280.45ms
DH5: 17/5*31.6*3.027=325.22ms

dwell time Limit Conclusion
DH1: 139.04ms <400ms PASS
DH3: 280.45ms <400ms PASS
DH5: 325.22ms <400ms PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08159
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% Agilent L Sweep
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3 Agilent L BW/Avg
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DH5

= Agilent L Marker
; Select Marker
L2 3

Normal

Delta

Delta Pair

(Tracking Ref)

e a

\ L ‘ ) Span Pair
L S W LN g VR Pttty o iy | S0an  Center:

off

More
kH W 2 P ddre

Copyright 2000-2005 Agilent Technologies

FCC ID:BOUSA5225BT

page 8-2
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9. MAXIMUM PEAK OUTPUT POWER TEST

9.1.Test Equipment

Item |Equipment  [Manufacturer|Model No. |Serial No. Last Cal. |Cal. Interval

1 Spectrum Agilent E4446A |[MY41440292)May 11,07| 1 Year
2 | Attenuator Agilent 8491B |MY39262165|May,11,07| 1 Year
3 RF Cable |Hubersuhner| SUCOFLEX| 182769/4 |May,11,07| 1Year
4 RF Cable |Hubersuhner|SUCOFLEX| 182768/4 |May,11,07| 1Year

9.2.Test Information

EUT: Digital Audio Player

M/N: SA5225BT/37

Test Date: Feb.29, 2008

Ambient Temperature: 24°C

Relative Humidity: 58%

Test standard: FCC PART 15C: 15.247(b)(1)

Test mode: TX (Hopping off)

Test Frequency: Low: 2402MHz ~ Mid: 2441MHz  High: 2480MHz
Test By: Jamy

9.3.Test Results

Cable Atten -
CH Fr(el\(ill:_tlag)cy Rijg(r:f) loss loss Ze;ﬂ; (::;nnlwt) Conclusion
(dB) (dB)
Low 2402.00 0.45 0.6 0 1.05 30 PASS
Mid 2441.00 1.07 0.6 0 1.67 30 PASS
High 2480.00 0.35 0.6 0 0.95 30 PASS
Note: Result=Read+Cable loss+Atten loss
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10.BAND EDGE COMPLIANCE TEST
10.1.Test Equipment
Item|Equipment |Manufacturer [Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4446A MY41440292 [May 11, 07 |1 Year
2. |Amp HP 8449B 3008A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable |Hubersuhne |[Sucoflex104 |- May 11, 07 |1 Year

10.2.Test Information

EUT: Digital Audio Player
M/N: SA5225BT/37

Test Date: Feb.29, 2008
Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.247(d)

Test mode: TX (Hopping on and Hopping off)
Test Frequency: Low: 2402MHz  High: 2480MHz
Test By: Jamy

10.3.Test Results

PASS.

The testing data was attached in the next pages.
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Copyright 2066-2005 Agilent Technologies

Note: All the peak level in restricted band complied with average limits, so the average level was deemed
to comply with average limits.
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11.MPE ESTIMATION

11.1.Limit for General Population / Uncontrolled Exposures

Frequency Power density (mW/cm?) Averaging time (minutes)
300MHz~1.5GHz F/1500 30
1.5GHz~100GHz 1.0 30

Frequency (MHz) Power density (mW/cm?) Averaging time (minutes)
2402 0.60 30
2441 0.61 30
2480 0.62 30
Note: F = Frequency in MHz
11.2.Estimation Result
Channel |Frequency(MHz) Peak output antenna  |antenna gain
power(dBm) gain(dBi) |(Linear)
CH1 2402 1.05 1.7 1.48
CH40 2441 1.67 1.7 1.48
CH79 2480 0.95 1.7 1.48
Channel |Frequency(MHz) |Peak output power to antenna Power density at
(mW) 20cm(mW/ cm?)
CH1 2402 1.27 0.000037
CH40 2441 1.47 0.000043
CH79 2480 1.24 0.000036
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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